\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:27:27 May 28, 2012 Freq/Channel

#Atten 6 dB .I G2 N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:27:51 May 28, 2012 Freq/Channel

Ref @ dBm Atten 10 dB Ry | Center Freg

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:28:09 May 28, 2012 Freq/Channel

A dBm Atten 18 dB .' - 5;--. Center Freq

PASS LIMIT1

2.27985000 GHz

StartFreq
2.27935008 GHz

Stop Freq
2.28035000 GHz

5 CF Step

- .'|'.'n1'-p"-r-.,1"fI,t.r'I....u..'.-:'s.-r'-41-q.~.-,-...~..~..--lII*-1...w1+*n-'n't.-F-'4"-"'-'"H*-"*""'"\"r'-'1'"3“1‘w“'\‘*'f‘-'r""‘-'-*"-'"'""1"1*P“"'-‘*-"'-"'"""""""'-""'"l'*'-"l"'""“"'""""" gaan| 100, ABAEAA kHz
g Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:38:16 May 28, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:29:01 May 28, 2012 Freq/Channel

Ref 16 dBm Atten 28 dB " ™S Center Freq

#;'E ; PASS LIMITL 2.38997500 GHz

StartFreq
2.38947500 GHz

Stop Freq
2.39047500 GHz

CF Step
160.600668 kHz
Auto Man

1
i A A -e"ur'J*u-u--'r-‘*‘r-air..uu»+'ﬂ*-r-»T*rl.ﬂL4u.-1»ﬂﬁ4'h,»-a"n~wh--rwﬂ#.ﬁﬁw.r-rr-J*r'LfuJ'.~...r*¢"qw*.1'u.r'

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 5B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:29:19 May 28, 2012 Freq/Channel

N Center Freq
| 2. 48735000 GHz

PASS LIMIT1

StartFreq
248735008 GHz

Stop Freq
248535000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:29:38 May 28, 2012 Freq/Channel

Eef 18 dBm Atten 28 dB .' Center Freq

oo | PASS LIMITL

2.496156006 GHz

StartFreq
249565008 GHz

Stop Freq
249665000 GHz

| o CF Step
Avg +rhq.,J;‘a;,,-L'*..H|'L{nL~.+.n'lp,;.“_luL.j,r.u-‘.n,p.-'|_,;..,~.,...pI.,-'_,iq.ﬂ._.fi.,p,f.i.,,.qLa,,u,-f-.,.,'n,ud4,raA,.,4'|I_,41".....n-.lr;n,*,..'|,_,'|.,J.u,l.;.,.,r.Jn.dwa,,,,i,-.‘,nl,l;unfqI.f' Hi??.@@@@@@ EHaﬁ

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 2.496 158 B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 16 3@ 56 May 28 2@12

Hffwn.lH dB

1k
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:31:21 May 28, 2012 Freq/Channel

Ref @ dBm Atten 10 dB MYSLREL] | Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;31:48 May 28, 2012 Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMITL 2.65000000 GHz

StartFreq
267950008 GHz

Stop Freq
1 263050000 GHz

Al .-,--.-.-v.-l-m-'-.-'uﬂ-h.-'-l-‘---'-'*-.-t--'rfI-.--'--.-‘-«-.J....w-r.-._._r.p-._.*.,_u‘.h.

Mrboey i'4*"—"'"h"'--""-.---1"'-'-4.-*-.*.\. C F s t e p
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;32:02 May 28, 2012 Freq/Channel

Em #Htten 6 dB : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;32:20 May 28, 2012 Freq/Channel

L N | =1 Conter Freq

PASS LIMIT1

7.226800000 GHz

StartFreq
7.22750000 GHz

Stop Freq
1 7.22850000 GHz

et Al b b, ;1-.-"-",.\',.nir-,',..J.L_;n.,,..I".1r',T-,'.,,..."h'-._.'"..a.,.q"ﬁw'ﬁrl.k.-r-.m rJ‘I.*\h|IIIh|'|_*.i-|J"'p".i"‘.-k|'r|.-|'1.A||,_JHh-.ﬁrhlﬂkfﬁ"-rpllll“lr CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er f Bea GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;32:56 May 28, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB | " Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:33:14 May 28, 2012 Freq/Channel

& dBm #Atten 6 dB IRy Center Freq

PASS LIMIT1

13.3680006 GHz

StartFreq
I A N N N | | .56 75668 GHz

Stop Freq
1 13.3685000 GHz

'n""1-.'il.-.1.}-'H"u-.'l.-H'1-.l'I'|'lr'|.-'\r‘-'IIH"l‘F"r"h"P.‘-"1.l|||r"-1,=-*'|.-'"l.l'l.lL-.'.“"r"rI-"'"fi.-nl-.k\."ﬂ-.'"'q-"'".""-.v'ﬁ'l,a"'f"'Ir1r"."i"-‘1Ii—1"-;H?J,H||-t‘.l"-'LHFJ"l'n.-M'I‘-"I".u""*l."-ﬁ,Ip"".l'ru'-pfr""i'llq_.-.'-'l"j- C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5  Agilent 16;33:58 May 28, 2012 Freq/Channel

SdBn  sfmen6dd  —47.7% dbn [KCUCIRRGE

PASS LIMITL 16.7380006 GHz

StartFreq
167375008 GHz

Stop Freq
1 16.7385000 GHz

|}.r'|"|1l+'h.|.,i._)1"l'ﬂﬁ.lhr.;{ i, J'.l"ﬁ'nrjll_uf"*l"l J.'.l'n“r,-fﬁ"r.,l,-.\‘hlq,q'l p'u_.i,r},l,&-.,'p'ﬁ'l' ||br.-'-h.u.~..,1i'l.r.'\_qh_|"-‘l.1.n‘,,n.,,..\l.w.a__\.\hi]'l,h"'ﬁwﬁ_|'r ;'rf.'r.lly,l'-k._r'pf_,.\'r"ﬁ-rh,

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:34:37 May 28, 2012 Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:34:56 May 28, 2012 Freg/Channel
Mkrl 21.651 718 § GHz

- Arren B AR Center Freq
Em #Atten B dB 21 B520008 GHe

PASS LIMIT1

StartFreq
21.6515008 GHz

Stop Freq
1 21.6525680818 GHz

Ty e A b, Jl.'i-‘ ,-'|,..-.,-.-'r-,-.-.,-1,-.-,.-.n-r.,..».;*~'.,...-,,.,r,1,"r.Ir-a,'0‘,l1.1'-|.1*..-'|.i..«,ﬂ;1'.-.f-,..F;\r.f1.r'm-.,-".,.-|"n.'1-t-HrJ'L',vi,r-\.-.ﬂ.ﬁ'rJr
CF Step
106,6000018 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;35:22 May 28, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB _ 0 rn. Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:35:41 May 28, 2012 Freq/Channel

SdBn  efmen6dd 42308 bn IRCUCRRGE

PASS LIMIT1

26.4830000 GHz

StartFreq
26.4525008 GHz

1 Stop Fre
o P q

R SRR SRR IS N LRyt RVUE o A bt Tl g 2645356088 GHz
CF Step

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:45:33 May 29, 2012 Freq/Channel

A dBm Atten 18 dB . ii". Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset

'| A.BRERAGAA Hz
|
i Signal Track

|i| |
b "'f""“r""'#h."'ﬁ""'”" b by "IIFf‘-NJ|"'|"F"m1"-4II."‘L-h"rt-*"l'f’"f-l"lﬂ' ey On Oft

Y

BW Hz #\BH 918 Hz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

% Agilent 15:46:15 May 29, 2612

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:46:43 May 29, 2012 Freq/Channel

#Htten 6 dB .I _ iy Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:47:07 May 29, 2012 Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:47:25 May 29, 2012 Freq/Channel

B dBm Atten 16 dB " ™ Center Freq

PASS LIMIT1

2.28798000 GHz

StartFreq
2.28748000 GHz

Stop Freq

) 2.28545808 GHz
Heatr tagesges '_|.-,'|n-.-.r-.-,,a'bﬁ-..1r."4._.._,—-.1--'-.a'i-...v'r.'J.h'...I.""“w'""-*.'p.a3'\-J'#.a.-H"."*-+.-'1.-'u-'-'rr"-Lt4"r'-rJ"'"4."-*‘i"\-u-1.---'".-'-H‘-.u;.-'-4.l".-'.l'I'fp-\p‘-.-iu.-“'q_..'.r«..“__pﬂ Wrr LN | C F S t e

1a@.0aaaea kHz

Huta Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 15:49:35 May 29, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:48:18 May 29, 2012 Freq/Channel

ef 4 dBm Atten 14 dB ' -. N Center Freq
E.F._:;’r 4 dBm #Atten 14 dE 1B e
ook ["PASS LIMITL

StartFreq
2.35925008 GHz

Stop Freq
2.36025000 GHz

1
_;'l"||rn'q,.-J"-"“‘|"|'1|l1'1"I'Irl,lll-‘i"]"l.u'lﬂ-ﬂ.-ﬂ'r\'nl r,I'|_|i".'|J\i\III.,-.‘,-.L|‘.l.1I;'i|||\1"-#.-"r'll'-"\'u'h-,fn"f'*‘ '-"I.'h".1‘q.-r"p'"u‘Jr‘,+']IIl1'“'III1.-’|||III"-.~JI.1'f'l"i*!I'1b‘-.*1'jﬂ{ﬁp&-”'&"f—-ﬁ"ﬂ”ﬂh't

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

or 2.359 750 0 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:48:37 May 29, 2012 Freq/Channel
Mkrl 2.442 145 0 GHz
Ref 4 dBm sftten 14 dB 11.511 dBm RAUCIRRNE

rek [ 'PASS LIMITL

2.44222508 GHz

StartFreq
244172508 GHz

Stop Freq
244272508 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:48:55 May 29, 2012 Freq/Channel

Ref 4 dBm sftten 14 dB | sy | Center Freq

rek [ PASS LIMITL

2.458710006 GHz

StartFreq
2. 43660000 GHz

Stop Freq
243760000 GHz

CF Step

Iu'rJ'L* ittt A e ittt A s, P e Lty i P ety 106 .BRGAGR kHz
: Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar & B B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 15 5@ 14 May 29 2@12

Hffwn.lH dB

i1k
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:58:48 May 29, 2012 Freq/Channel

Ref @ dBm Atten 10 dB FYouey  Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:58:59 May 29, 2012 Freq/Channel

5 dBrm Atten 10 dB " Yy Center Freq

PASS LIMIT1

2.64000006 GHz

StartFreq
253950000 GHz

Stop Freq
2640500008 GHz

1

R it YA bt '-.;.I‘i";-*-"'{'*'-"r'"';_|'n'p'1.r..J'"-1-.-.-*-';l'.-'-..1}1*'r‘-1".-'.-.h'-u'h.ﬁ"Pi'|'."|-.H-'-.1'r..-.-..-.-.u.-.-\h'..;-.,.*-.,,\,'rp'g et CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 2640 BB 606 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:51:280 May 29, 2012 Freq/Channel

Em #Htten 6 dB .I 53931 Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

4 Aglent 15:51:39 May 29, 2012 Freq/Channel
el 7311 645 0 o1 |
dBm #fitten 6 dB -4 W 21150000 GHz

PASS LIMIT1

StartFreq
I S N N N | /.G 1166666 GHz

1

o Stop Freq
'I.n'[,,l\"u'.q u‘nlw..hrJ,'J L) J--'u,.-f-.-I 'IJ"»,.,I,'.,.v'nqr'._.ﬂ'im'n"‘r-.a,‘.ﬁ 4'i||-"'r"|1..’*ﬂ#r‘rﬁ"'ll"-q'r".\'-'h'rn,-.lh'h i [ e S et S0 1312800068 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:52:14 May 29, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:52:33 May 29, 2012 Freq/Channel

SdBn  sfmen6dd 49365 dbn [EEACIRRGE

PASS LIMIT1

14.3330806 GHz

StartFreq
14.3325008 GHz

Stop Freq
1 14.3335000 GHz

'q,l‘-.*|I“__.p.lﬂ,.l"h"ii'illlﬂ.r'ﬂlul I,-.'J-J-J;.J'J"lli'n_ F.\.l._,..l"-wll, le'.l“\ REWE | T ‘,ml;'Lw"J'u': TIN I ‘,1-.l.,-'ru,-‘,.l,‘.-..'|.m|n"|,1!,.I1‘.I.|_*u..'p\.lu_..‘.ﬁw,.._n.'._. ,|,lIlubrkﬁ'|_+*'\-,qn+,'|i.|'|..- C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

108 GHz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:53:17 May 29, 2012 Freq/Channel

PASS LIMIT1

16.5470006 GHz

StartFreq
16.3465008 GHz

Stop Freq
1 16.8475808 GHz

‘I‘*" #Il_llt .l-'h'i A I,'ll.lffn.,'l,a_ 'r-+""1-"'"""'.1"""*'!'\'“"\'1'""1“' H-._,'.-.-."-J-‘.,ki.l|II-.._.u|'\-1k1_.-.lIm'.-J'l|||¢'|"‘...t-.-.'r-'-.-J‘I|IIIrIL.I.I‘\lINM"r.\l"i.}]i\.ll'll"\r"'lr bl iy C F S t e p
1a@.0aaaea kHz
Huta Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:53:55 May 29, 2012 Freq/Channel

Ref -8 dBm sAtten 6 dB X IPRE) | Center Freg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5  Agilent 15:54:14 May 29, 2012 Freq/Channel

SdBn  sfmen6dd 45310 in RARRGE

PASS LIMITL 21.67456008 GHz

StartFreq
21.6740008 GHz

Stop Freq
; 21.6750008 GHz

-f*-*.»-:..m+a""*'-,.--—-'*1»-'-:-.f"a-.-'.--*-+.I"-'.,-‘p.-.~*+-1~.r.'rf-a’~ji*."Lr-a'm:..,fn»1‘u.*.f-.h~.J—aH‘|'-\-r1“u*-*—'r‘“*-'-*-'J-*f*-1'r""'i'u~*ﬂ.~i;¢-'fnﬁm.ﬂﬂ"u-'f*-.wx*-"ﬁ"-

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:54:48 May 29, 2012 Freq/Channel

Ref —8 dBn sftten 6 dB PRy CenterFreq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:54:59 May 29, 2012 Freq/Channel

3 dBm #Atten 6 dB Center Freq

PASS LIMIT1

264505000 GHz

StartFreq
26.4500000 GHz

$ Stop Freq
Hreem '-n,.-.i.«'w-.1.--._.-."'r.,.,l,-f-h.q'r.»a. l;—.}.'I‘rl"H.,i._.--u"-.w-i'\’"',1-..I!"1,-U,,r--.|’i-'."|'H._.r-r.-..--._a.-m'r-‘..l‘u J'hl..'p.*'n.-l.'r.,v.f1.'..-"\’ur1",uI.n'L|'-..,,J,,-V-J"|.1'*-..-'-4||‘|Irq\-"l}'p"h'|,hp,|p‘q|||'r 26.4810000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@B B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

2.1011G/6_M@2
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;38:20 May 28, 2012 Freq/Channel

5 dBrm Atten 10 dB R  Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

. Freq Offset

B.eRBEEREE Hz
: "'.”'11#'-,!"\ Mg ||I | ;

* H'I.Jln.,r'. .'ul |~,| l"Hl"'lIII"hir"r"1"}I"I"'-'rrr"ﬂ""".'1.-"1"l1rl"'1'I'r-1'1l‘-'"1-;1'l""-.'-k-{.l.l'ﬂlu_h,llri'*{i'v,,l' 'I|1.|"'HI|""|II|'('~"|.'II1'{' e "hj'i‘-"'-.-.l"'-«-.“d- ""lr'- ; Slgnal Tragfkf

n —_—

BW Hz #\BH 918 Hz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

% Agilent 16:39:02 May 28, 2012

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;39:30 May 28, 2012 Freq/Channel

#Atten 6 dB .I N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:39:54 May 28, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB | 5y | CenterFreg

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 488 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:48:12 May 28, 2012 Freq/Channel

A dBm Atten 18 dB 1 : :?: Center Freq

PASS LIMIT1

2.28001006 GHz

StartFreq
2.27951008 GHz

Stop Freq
2.288518608 GHz
& CF Step

I s e B e f Ll LSRR e 1 00000000 kHz
' Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar @16 aa6 GHz
EW 1 MHz #UEH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:42:22 May 28, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:41:04 May 28, 2012 Freq/Channel

Eef 18 dBm Atten 28 dB .' Center Freq

oo | PASS LIMITL

2.36002500 GHz

StartFreq
2.35952500 GHz

Stop Freq

236852501 GHz
1

N I'-I||l|||iIq'l1rIj'I||||,|I|l-["|,,|"aJ"'ﬂl"4-‘l,|l'u+ " 4I#\'1'ﬂI.hI!]|,-J,"".l"'.-ll'l'F'F'.iq'*'t'\"'llhllw.'lﬂ.llllmlhlh |"1- 'fIJ-.I,"t"4+J-'"lr"r1..fh-""-,-'A'-,"'?Illﬂl'H"F.;'i"'""""sﬁﬂ"rﬁ."l,.p‘.-.h'ﬁ'lﬂﬁ' rrT'r*lllﬂ'l"!hw 1 'a [a : 'a 'a E(]:@F 'a g tkeHg

Ve Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

5 BEE GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:41:23 May 28, 2012 Freq/Channel

B Attgn 20 dB BTSN  Center Freg

"PASS LIMITL|

2.43182508 GHz

StartFreq
2.43132508 GHz

Stop Freq
243232500 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:41:42 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 26 dB " M8 Center Freq

oo | PASS LIMITL

2.49990006 GHz

StartFreq
2.49940008 GHz

Stop Freq
2.500400008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 16 43 @3 May 28 2@12

Hffwn.lH dB
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:43:28 May 28, 2012 Freq/Channel

Ref B dBin Atten 10 dB TR CenterFreq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:43:47 May 28, 2012 Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMIT1

2.65000000 GHz

StartFreq
267950008 GHz

Stop Freq
1 263050000 GHz

Lareia | R P -'-.-'-‘-'-'-‘—-'-"“'-'1-'-*-‘r*--"'ﬁ'-'r'f-s-'-'-'--*-ﬂ'---f'-.-n.-m...-.u-h'm!-.-.-.\.-.a.-.,.r...qh_, i C F S t e p
100.080808 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:44:09 May 28, 2012 Freq/Channel

B #Atten 6 dB YR CenterFreq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:44:27 May 28, 2012 Freq/Channel

8 dBm #ftten 6 dB 5 : Center Freq

PASS LIMIT1

7.315006006 GHz

StartFreq
7.31456000 GHz

Stop Freq
7.31550000 GHz

1

e

'.'.b'u"'ll'-."-.q"hl.fn‘l l.*-|'{-"'r"I'-Il|-'ﬁ.,.r-‘L‘»‘J.l,‘rh‘r.-'q‘u-.I."r.\’ﬂf |-."n-,'i||'|il"l.'.‘.~,JL-'J|."-_.p1-'u'!'u_.tIL-If"Jl._.1-.l"“l‘Ji.,v‘n'i'I'..i‘rJ-'4]'-._.-H'I"'.l"|'+i_.-f*-."ﬁ"th'.»l'P.l"-IJr’!J-i'l-.-.'l."r'u"'h'h.'.*-1't.f' C F S t =]

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 7.315 006 000 GHz
EH 1 MHz $BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:45:03 May 28, 2012 Freq/Channel

Ref -8 dBm #fitten 6 dB TR Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:45:21 May 28, 2012 Freq/Channel

- tren B AR ' S Ccenter Freq
Em #fHtten B dB 14 4695060 GHe

StartFreq
14.4690000 GHz

Stop Freq
14.4700008 GHz
-'h"fu'ﬁ.-',_f,"llf.ﬁ'f'uhﬂrh'ﬁi,j A .«J'*--H l,'-.J'rﬁ'h‘?,-I..-.-.J.-‘I'"'.H‘!'n.,,1"L."|-4,r-"I1l'lq.k\.P.-‘]“'fL.'aw'|.-j_i..-.'.i'yfl,-.r-.'.-'l_..l-.‘.l"r'l_. i iy et e P o C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JEH 1 MH=z Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:46:12 May 28, 2012 Freq/Channel

& dBm #Atten 6 dB 17.594 ¢ Center Freq

PASS LIMIT1

16.36356006 GHz

StartFreq
16.3630000 GHz

Stop Freq
16.36400008 GHz

TR YA SNV RV HTRRAOTIs | ITFIRYPR YO8 Prgn NS SRas PR OY ST PITPTIee b CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:46:50 May 28, 2012 Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:47:09 May 28, 2012 Freq/Channel

8 dBm #ftten 6 dB .I : 5;--.. CEﬂter Freq

PASS LIMITL 21.90056006 GHz

StartFreq
21.9600000 GHz

Stop Freq
! 21.9010008 GHz

-J‘1-.-:'r'-...'.,|ﬂIi'ro-.,-"u1r‘#l..-."-'up"'hﬂ,d,.l,-lllr'r. _u'l-J'r¢1"r.'-.-.~|,l"\_i'L|nl|.".-.H.-._._.'r.,'l'-.ui-l,u1..n-J'ln"'|"-"‘P'.'.j'-.’u.,-'u."i.a"..1“q-}q'|.|-.-"‘f¥'f-'-""ﬂl. I,Jh.'-*-.-'ln.lo. ;H\.‘Iu_.f ‘.!p\.a'l"p*-.ﬁltl,l‘f W

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 21.980 506 @ GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:47:35 May 28, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB : 5 CenterFreq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:47:54 May 28, 2012 Freq/Channel

SdBn  fmen6dB 41093 din [SAMCARIRG

PASS LIMIT1

26.49456006 GHz

StartFreq
26.4940008 GHz

}? Stop Freq
.-’t,I" Ly 1|'.-1_ ey J"-""'\"Li'r‘- -f'lr.""l'l' ﬂ""""*n" JrISTT Y A *'hqﬂrl_r'hﬁlr" A |'h-.L" an.-,h‘-.'r-" TR N S J\lh""l. Al PWF!' bl 1“'.*'.'--"" J "l 2 B . 4 9 5 'a E] 'a E] G H =

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

2.1111G/6_T@1
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:34:01 May 29, 2012 Freq/Channel

3 dBm Atten 10 dB 71, W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

1 Freq Offset
? A.ABRERERE Hz

i, |
b W Il'l_j_J sl R | ||
. Pruds b ¥l . , . -
IF' i ﬂj ! “ r||LJ~'|.I|-JFi|I‘r-.] I'H'|I.J Ifﬂr'-'r'r*p"-"1""lIIllﬁ.«"-"l‘l'1|l1‘|||'-1'+f"w|ﬂl’f+"|'l|r"4‘i qupulrﬂh i.l"|||".'-"..l"-.-ulw"1F"|'r'1'1'l.'l,+"i|'1-“'ll"- 'II'IL\* ’ﬁ"lllf{# S | g n al T rac k
v ML

On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

% Agilent 15:34:42 May 29, 2012

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Page 509 of 854



\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:35:11 May 29, 2012 Freq/Channel

#Htten 6 dB .I - Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:35:39 May 29, 2012 Freq/Channel

Ref @ dBm Atten 10 dB SRS Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:36:03 May 29, 2012 Freq/Channel

A dBm Atten 18 dB .' 31 - 5;--. Center Freq

PASS LIMIT1

2.28614806 GHz

StartFreq
2.28764000 GHz

Stop Freq

X 2.28864008 GHz
.-',_._a.'.|’;‘:-'n';"-"|.-.|I.'l-.'.I|'1.t""'t.u-.—-‘.-u\1-.4J'r'-r-'\-‘l'r‘-'u'r"l"-.-tl'H-"'f|"n-.-rr‘i'ﬁ""-"4‘2"'-~.L-‘-'-"'-'a.-#.“4+'N-."r...-."p4't-..w‘f-..'l.-...lJ"|.'|'ln.r|-..-‘-...-..,.l',q-..i..-,“t}.l.li*.‘*‘_r_.mi_.ﬁﬁh. | C F S t =]

100.000008 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

=] s A B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 15:38:11 May 29, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15;36:55 May 29, 2012 Freq/Channel

ef 4 dBr Atten 14 dB ' N Center Freg
i.lﬂ’r 4 dBm #Htten 14 dB 1E D
g | PASS LIMIT1

StartFreq
2.33065000 GHz

Stop Freq
2.38165000 GHz

1
'I.ﬂl\'*'h'“""ﬁ" M “ i) f‘flw' Jw,r.,-u f'r*.'n""l.ﬁ',}- M« r"..l-f'-illu'lll'l'."'ﬂ" o r;, J'I J-J.JIJ,.-.H rl.ﬂ.\,l'fhﬂ"-""."llrJl""r'l .IIII'J'll?'- 'ﬂ F‘L ""lt H fll"llr *||r'|'.i" Jllﬁr'u,-rﬂ.w I"h‘."h- fU'ﬂ" g J‘MJL

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

158 6 GHz
BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:37:14 May 29, 2012 Freq/Channel

Mkrl 2.455 971 7 GHz
1 el Center Freq
: 2.45685008 GHz

Fi:e;.f 4 dBm #Atten 14 dB
sk ["PASS LIMITL '

StartFreq
245555008 GHz

Stop Freq
245655008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:37:32 May 29, 2012 Freq/Channel

Ref 4 dBm #Atten 14 dB | 35173 dBin [N

rek [ 'PASS LIMITL

2.458452508 GHz

StartFreq
243402508 GHz

Stop Freq
1 243502500 GHz
"-'-LI"-'.J'"FI'ﬂ"’“1'"1l"U“""ir'"'*J"I'r""*-"-'*""i“‘"*r"r."'u""‘#""\':-'*“'“-“"J"1"""'"lll""-f'f1'"'"t"'1-'"r**1.b.Iii‘"l'I.r--.-h'jr"IF-ﬁn'n-rn.r'rf*pn'\'|.~¢.if*""r*|'-"m'.-*"r-ﬂ-f“'l'-'h"l"lf“iﬂ'-. CF Step

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 2434 525 0 GHz
BH 1 MHz sWBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 15 38 53 May 29 2@12

Hffwn.lH dB

#BH 18 kHz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:3%:17 May 29, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB SYIREY Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:39:36 May 29, 2012 Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMIT1

2.64000006 GHz

StartFreq
253950000 GHz

Stop Freq
264050088 GHz
1
i .-ﬂt_H_.u"u"Jr-"g'"""'HHT#-‘L'\-.'.-"\-"'l"".'J'r"‘-"" |,q,-.-'.,-'1\'i'-.'u.'«'p.-,-‘..'"-1'r--'+u"'1"n.".'-"1-"".:H"-‘J"N'-"\'i,u'"-'-“‘"-‘l‘A.-1"I-.'1"'-.**-'l-.-'-.l'|.I‘M.*"T'n.'rJ,Ip1.\.i-"l'FF.J-‘._I"-._“'.‘M*,I-A":'- C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 2640 BB 606 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:39:58 May 29, 2012 Freq/Channel

Em #Htten 6 dB : :.-Ei“ Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:48:16 May 29, 2012 Freq/Channel

3 dBr #fitten 6 dB . M Center Freq

PASS LIMIT1

7.38550000 GHz

StartFreq
7.38500000 GHz

% Stop Freq
M Ayt I|-'-f!'"1'I|r''.-;:-‘'1'"l''r.ri"..-'|'r''''P'I'*I.r.-"‘l’ﬂ."‘.""'lJ hadwel V"*r‘l""'"#«,-"r'#‘ |,.'.';&’t'fr'""'4'ﬁ*f-"""i,l'l.-*"'ul\"'n;i’ P’NFIIIII"AI'*‘JI PR 735600000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

A8 BB6 GHz
EW 1 MHz #UEH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 522 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:48:52 May 29, 2012 Freq/Channel

Ret -8 dBm #Atten & dB .I g - 5;--. Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:41:18 May 29, 2012 Freq/Channel

sdBn  wAwenBdB  -49.419 dbn ESCINGRD

PASS LIMIT1

14.33456006 GHz

StartFreq
14.3340000 GHz

Stop Freq
) 14.3350000 GHz

‘r.-.|-"'"n’-.|'l.-"|_|.|.!-1.»H".l'.-J"'.-.r.4'-..1'|,-lf-".,-."..1.a."|,i.H'l,.‘.'.,,\1’|'-'f'.ba.-J,L\n.-u';-.l-.l'l-'ih.~._l._...-#-,_..~"r1'f1‘1'fﬂl_|'+.,\|-‘-{||.-fl-.L-”fﬁlFfI-,,f-.luh.-.fiaMn.i_.l-1.1.4I'.'i-'l._J\.r‘r'h"~;'I..!..ql;*r‘u;-.l.r‘ld-’-',h_.\ C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 4 B0 @ GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:41:54 May 29, 2012 Freq/Channel
Mkrl 16.746
SdBn__ sAwen6dB  -47.859 dbm [[NCANARENE

PASS LIMIT1

16.74656006 GHz

StartFreq
167460008 GHz

Stop Freq

1 16.7470808 GHz
W e, brorf h.-".'r‘hl‘{fqlﬁ_.r.ﬂ.” "".'r\"ﬂ-'1’*"\l"Ilrr*""h\IF*‘i'l.ﬂ‘iu‘-'.l'"-ri"1'*’|II"J"."f'Il"IH‘1*i"'r"..f"'lﬂ"ﬂ"ﬁlﬁrkfb'\.{ '|"-"I|..p"I-}"'"l‘-r'\l'vr-j-.l"l‘\-|'-IIF.'i,i_.""fﬁ‘nh'il'n;‘-.t‘ﬂ,*""v'l r C F S t e p
1a@.0aaaea kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:42:32 May 29, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB NS Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:42:51 May 29, 2012 Freq/Channel

SdBn  efmen6dd 4535 din IRACRRGE

PASS LIMIT1

21.8930006 GHz

StartFreq
21.8925008 GHz

Stop Freq
! 21.593568018 GHz
e ,.h‘H'r*'-..'iu..J‘r..’n.-«,.'q‘-'n_riﬂ'f'-.'-"'\" T T T TR R T e e e
CF Step
100000008 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:43:17 May 29, 2012 Freq/Channel

Ref -8 dBm sAitten 6 dB 52.425 dBm [

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:43:36 May 29, 2012 Freq/Channel

8 dBm #Atten 6 dB o M Center Freq

PASS LIMIT1

26.49156006 GHz

StartFreq
26.4910008 GHz

1

Stop Freq
-1";-,-.dl|_4"r.-'|r+.-'|,h el e, J|,Jf.'"'.,I*'|,lﬂIF*,I'h.,.|,,J"i}1|ll-ll'sﬂ",..,'u‘_,'.-.l,ll'p'h}-,-.-, U Jll".t.‘.*.‘rw Jr-.-'-.l‘p""'-"!"'hhl'-.""\'l- e -,|,‘Kh,,-f.,I,-1-'..~,..,|'l,-'.,-'1-|f'hlr.,. i 2 B o 4 9 2 E‘] @ E‘] @ G H z

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

2.1211G/6_T@2
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:49:06 May 28, 2012 Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

. Freq Offset
B.eRBEEREE Hz
s T | |

: " |.-'-1 1-\“1 | ":_J- ; I - _ .
PN ! h.-.\ﬂﬁ. Py |1.-"||,||ff1+|..lhh|r|ll.ﬁr".j.w, ﬂl!"HWrLlf'l'v"-,L-L 1“1"1-;-""]""-'.";"'"'\' IIJ|, bt f‘l“ PR 0 Signal Tragfli
o 0ff

BW Hz #\BH 918 Hz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

=% Agilent 16:49:48 May 28, 2012

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:58:15 May 28, 2012 Freq/Channel

#Atten & dB .I - Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:58:39 May 28, 2012 Freq/Channel

Ref @ dBm Atten 18 dB _ Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:58:58 May 28, 2012 Freq/Channel

A dBm Atten 16 dB " S Center Freq

PASS LIMIT1

2.28018006 GHz

StartFreq
2.27968000 GHz

Stop Freq
2.28063000 GHz

1
o CF Step

_ mer et b p b e e b oA 'f-*"""-1'I'|"'l.~"r"'-"‘-‘\.l"-'fl"1.-"l"-""f-'-'l"""r-*'ll.ll'-\'ha'-"l‘dl-ﬂl"'f r-1'-'!""""-“H"|-'-'-|‘-l.N"\“r'r.'i-‘il.+J-+".'I"‘-'r'~"‘n-"‘~f*f\l'h"\'l 1 ['-j @ o ['-j @ ['-j @ ['-j @ k H z
& Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:53:85 May 28, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:51:50 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 26 dB " Wrows  Center Freq

oo | PASS LIMITL

2.375087508 GHz

StartFreq
2.37457508 GHz

Stop Freq
2.37557508 GHz
1
CF Ste
e et Sy f'r"'-a'raJ‘nl-.*L'u'-#r%n-Jt‘*f-*a'»-1~r--"‘*r“'+*'p'.ht"u.=Jr-u-'#u'f"'*ﬂ"f':'I.r-“a'-‘-**ﬁ.-ﬂw'ﬂ'n*‘“‘f“r" 100.000000 ng

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:52:08 May 28, 2012 Freq/Channel

Center Freq
245730000 GHz

PASS LIMIT1

StartFreq
2. 45630000 GHz

Stop Freq
2457300008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:52:27 May 28, 2012 Freq/Channel

Ref 18 dBm Atten 28 dB .l 3 rn. Center Freq

oo | PASS LIMITL

2.45455000 GHz

StartFreq
243405008 GHz

Stop Freq
2.43505000 GHz

) CF Ste
G N T ATURRA T VORE NERLTRW N | ;0000 e

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 2.484 550 @ GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agﬂent 16 53 46 May 28 2@12

Hffwn-l” dB

1R

#BH 18 kHz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:54:11 May 28, 2012 Freq/Channel

Ref @ dBm Atten 10 dB YR | Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:54:29 May 28, 2012 Freq/Channel

A dBm Atten 18 dB .. 41. 4 CenterFreq

PASS LIMIT1

2.65000000 GHz

StartFreq
267950008 GHz

Stop Freq
. 263058688 GHz
T R T T ,__"..";\-...-r-..,._.-'-.‘r'-p‘,? L T RN R S R X T .
Lkt ahbar A b ~ N Mameey C F S te p
10@.a8a808 kHz
Autn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Bea GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:54:52 May 28, 2012 Freq/Channel

Em #Atten 6 dB 3 ; Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:55:18 May 28, 2012 Freq/Channel

441 7 GHz
. TR Eep-=gr=sl  Center Freq
dBm #ftten G dB 51.651 dBm 7 33350008 GHz

PASS LIMIT1

StartFreq
7.33300000 GHz

Stop Freq

7.33400000 GHz
1

L T R L s T R T Y R YL T PRt 9 PP L e CF Ste p

196.600000 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar f 10 G GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:55:46 May 28, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB XL | Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:56:03 May 28, 2012 Freq/Channel

8 dBm #ftten 6 dB . : 5;--.. CEﬂter Freq

PASS LIMIT1

14.40056006 GHz

StartFreq
14.4600008 GHz

Stop Freq
1 14.4610008 GHz

.r'r'ﬁ"t4J*-"i'h'*Jr'-‘~'ﬂ"'u'll'n'r-.1".'n*-.rrv-+—-‘J'-r-'u-'1'-'n-'l.i-.'-\~'".-fvl.I"~.-a'-h-'r'-'-r-'-t-w-m;i'ﬂ’"-:\-’h;"r*-.#-'-'r'.-&'|.-~’r-1'"r-'-.-.L*ﬂ"|'l.-a.r'I,i.a-r'm.--.»-'r.-)r.-m"L-.'-‘-m"u“—"r' CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:56:47 May 28, 2012 Freq/Channel

SdBn  fwen6dB  —49.42 don [NSNCURRRE

PASS LIMIT1

16.9580006 GHz

StartFreq
16.95756008 GHz

Stop Freq
1 16.9585000 GHz

-""l‘-"ﬂ'-'r"--'t»~'-'1.lh~"-?n"'-¢"'i-m'-'-1."'h.'fJ-4-.-'e'-"r-"»f'---'-“-';1'l'~v—'—f+L-"-'-*"-*r'l"'ta-a'-w'--.wr-“'-r.-*~'._.4'-'~,-.rfni.'-""'w"r*;-\~"-.*«'-'--*.-h’\}“Hrr.-f-ﬂ""""""'* CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:57:29 May 28, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB | " Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:57:46 May 28, 2012 Freq/Channel

3 dBm #Atten 6 dB .I 16.099 ¢ W Center Freq

PASS LIMIT1

21.6940006 GHz

StartFreq
21.6935000 GHz

Stop Freq
, 21.63458018 GHz

'"1'.-....-.-F,..-..J..,*.-'L._n,-k"-, S e ey ,.-....a'L-'.,'|.-Lri'u'|.L-;,r..-.-..u'1,.:.V‘"r.-1‘-..--..-..I,"'t.*-p-.r"-'r'-a-'-.Fr-1n.-r'-'-.-.-'-".-u'|'|.u-'...'*ﬂ,-,l:..u\'aﬁ,r-,,a.*r—,‘u-'*‘l'l;'f#r.ﬂ iy
CF Step
106,6000018 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:58:12 May 28, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB . 51 5:". Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:58:31 May 28, 2012 Freq/Channel

3 dBm #Atten 6 dB 1995 ¢ Center Freq

PASS LIMIT1

26.49106006 GHz

StartFreq
26.4905008 GHz

1 Stop Freq
*-=-'r-.'.-.-.n'.u-'.*'.-';l’r-'l.nﬁ"-.~‘-f'r;-‘ptI"-4*-.:‘++-"l-4'I..-'-'-J"-*1‘-'-i1-"hr.la""'r'n'*r-.-.J.-—-"-.r'*n*rn-'-'*,.'».r'rq"i‘w"r*rkﬂv.r-'nrhq-'ﬂ gl et el i 26.4915008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:89:41 May 29, 2012 Freq/Channel

5 dBm Atten 10 dB R | Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

AA L)

) vy
< Y Ilgn_ f"-,l.l"l'.,l"idlil-'lil I’r'll

WU I,'1-,,.*q"L-‘*.r'|r'ﬂ“ﬂ'yﬁi.’w-.,.a'-..,,w Rl Moo

™y h,ﬂ.h o F“" 4.1;..;1,1__‘*,1,&' Signal Track

On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

=% Agilent 16:18:23 May 29, 2012

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;18:51 May 29, 2012 Freq/Channel

#Htten 6 dB .I c Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:11:15 May 29, 2012 Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:11:33 May 29, 2012 Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMIT1

2.28798000 GHz

StartFreq
2.28748000 GHz

Stop Freq
2.28843000 GHz

1
bbbty j‘.|,||h.~.._'.I..¢.n.n..,,,|,',.‘l. S l.l.1'r|.-4'I-'l"|,s"I-.-..-'-.-1'ﬁ_ﬁl-I_.+'-.-."f(-._I"+rl'-f|_-'-a"1.l‘H|\"|"'_4‘.rI-.-‘-.q.'-'4.Jr'-_.—l__.‘_-._.-.__h-.‘..-_.I...I_..l.111_,_-';_.-'”..._..-.__11 " J"--'-r.n’u'v‘p\,.w' oot C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:12:08 May 29, 26012

#Htten 14 dB

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:13:41 May 29, 26812

1
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;12:26 May 29, 2012 Freq/Channel

'of 4 dBm Seran 14 AR ' N Center Freq
E.F.;’r 4 4B #Atten 14 dB > 30 o
% | PASS LIMIT1

StartFreq
2.33950000 GHz

1 Stop Freq
"-J~"'I"""|'n'n"'J'1]-JJ'b.-;.-LJ'f".l¢ﬂ-1.Jfa'lln.’l[‘rﬂ'Ilu!l.||"lw.ﬂ'l...mﬁ'l'ln.-.'r"* *1lL-.1"'j'1'|'n||*nr'q|lﬂ,|'“w"-'l,u’1.|" '~J!‘ﬂ.'-"||'J'-'Lf"-"'f"ﬂ.r-ﬂ"“lil..l' W.l"*-"ﬂf'l'-.'\‘i“a-'l “wﬂ‘iﬂf !l'ml"j:"""

2.39050808 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Bea GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;12:45 May 29, 2012 Freq/Channel
Mkrl 2,409 2
FE:n::j:.f 4 dBm #0tten 14 B : 1B Center Freq

rek [ 'PASS LIMITL

2.4891 7506 GHz

StartFreq
248367500 GHz

Stop Freq
248967500 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Center 2,409 175 @ GHz
BH 1 MHz #/BH 1 MH=z

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;13:03 May 29, 2012 Freq/Channel

'of 4 dBm Seran 14 AR ' il Conter Freq
E.F.;’r 4 4B #Atten 14 dB Nty
% | PASS LIMIT1

StartFreq
249307500 GHz

Stop Freq
2.49487508 GHz

1
ahi".-.,*.lrr.ll._ir-qxpﬁ s 1u,'.-|'I.|||,,1;a,'51d,l,;..I.1-;q"rJuIr'*,1;.ﬂ|'L-.1‘,I..1}.-.,I.;|hﬁl,m-'r i.'|.|.4II-.u.I1_r4u.-i'p1‘-..,l|';,u.r"'.h,.,..-.r,-ﬂ'ﬂq-,r{rp\wﬁqﬂn\\Mh'l'wqﬁ

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

13 575 8 GHz

BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agﬂmﬂ 1614-22 May 29 2@12

Hffwn-l” dB

1R 1
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:14:47 May 29, 2012 Freq/Channel

Ref & dBm Atten 16 dB YLt Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16;15:06 May 29, 2012 Freq/Channel

A dBm Atten 18 dB .l ; : ii". Center Freq

PASS LIMIT1

2.64000006 GHz

StartFreq
253950000 GHz

Stop Freq
2640500008 GHz

1

-W."L\d- J||,I‘|Ii*'II‘ih.|.r.l.lIN'|"'u1_|'p#!‘I‘J".r‘f,P‘J'-"I-r'l‘|"l‘.I|l-I'"'l.|‘-'-*?h-‘|I.rPH,i‘-.'\'l"H-'|-'f.!!"ﬂIfy-"'1F.ﬁ.-f"jt.'!."'l'llrﬂ‘!u"“"'{ "“1"ﬁ'.""-“r-'.l"r.ll‘-‘ilt'b'l-ﬂrl" ks #.Fr'L-H'I"h" eyl C F s t e p

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;15:28 May 29, 2012 Freq/Channel

Em #Htten 6 dB : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;15:46 May 29, 2012 Freq/Channel

L R TS UCP =1 Conter Freq

PASS LIMIT1

7.23150808 GHz

StartFreq
7.23100000 GHz

% Stop Freq
IV ST, PRI I LR B S S PR 7 03260000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 7.231 GAA @ GHz
BH 1 MHz #/BH 1 MH=z

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;16:22 May 29, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB ! o | CenterFreg

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;16:48 May 29, 2012 Freq/Channel

S dBm #ftten 6 dB M CenterFreq

PASS LIMIT1

13.2785006 GHz

StartFreq
13.2730000 GHz

Stop Freq
i 13.2790000 GHz

<

Lt ey ||||."'|'|.','N'I.I-‘.."-4'1"-'L-.J.-L.'L.||,b",a"-._u{u.l—i-,h,..l‘l.\l ettt et ‘L"'r‘W"*'LI'L'l.-.l'h-’“l-""'|IIIP-‘-"|';L."P"J1.-l'h.‘-'-'t|'i"-.-'1"t""|"-“-"f'r-h‘|'~'h'\"lf C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:17:23 May 29, 2012 Freq/Channel
Mkrl 15.445
3 dBm #Atten 6 dB ; T CenterFreq

PASS LIMITL 15.4455606 GHz

StartFreq
18.4456000 GHz

Stop Freq
1 18.4460000 GHz

-'n.l-1'\I;'-..vl,,,,l*a\?},l,,.I..-...,'f"'ﬁ'|.r'|'h"'.-\-.l'|,-d-.l'l.'|.-'"'u"I-J‘!'".'f"u'ﬂ-'n..-Jn*h-.Er'|4-"-':1--.-.l'J-'i'l-u'IL"'-.-,-'i"1ﬂn,.'1J.u‘lIf--.['r.'4'ﬁ_;-.-‘“u\l_*f'.-‘1,*-+'I||.-“liII"-'n.'..ﬁ-'-"|Ir-|1-:'m\-*-r%:ﬂ,l.bﬂnn..‘nh.n:'

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;18:01 May 29, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB SEIvWs  Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;18:280 May 29, 2012 Freq/Channel

5 dBm #Htten 6 dB : : Center Freq

PASS LIMIT1

21.5900006 GHz

StartFreq
21.3895000 GHz

Stop Freq
| 21.8965008 GHz

-.."-.l'i‘“.'1,-fM‘"‘-'f-.ni'*-a-.H"‘;fi.*'v..H'-.r|I‘-.-'i.\.*-4"|.H|'l-1.‘-'r.'r'l"‘T‘~"l'*1".-"'|u-.'1.m'"'r-'n-'F,'l'*k'",-'\r-._iIN‘|'"-.'-'"'.u,¥."l-.l"'-1.-1:*~‘J.-"l."|"'".-'-'“."""J..r‘|lh1‘""""""'.-."'l.I""|‘|-"4'Fp~'-"lp-"'al-'\"l“".i|\ ™
CF Step
100.000808 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;18:46 May 29, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB .I . :.-E:-- Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;19:05 May 29, 2012 Freq/Channel

& dBm #Htten 6 dB .I X Center Freq

PASS LIMIT1

25.3815006 GHz

StartFreq
25.3810000 GHz

1 Stop Freq
B l.l"l'l-l.'-.‘\‘r1.J‘-“",,'.'.':IEt".-M..'...u.n'-1'#"p,..,LJr-4'-.J-un._,.u-i'._.-.'t1-.'q,..-'-,h.,J-,...,l,.-mfw"l,m...l,-i,,-.,-“.-,. el A, Wt 25.3820000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

2.1411N20/0_B@2
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;12:46 May 28, 2012 Freq/Channel

A dBm Atten 18 dB I: 5;--. Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

. _ Freq Offset
ro 5 B.00ER0EED Hz

. ||r|'--|l “hllfhll X ‘ Illlllj

: ettt S .
VAl lll R hmuirl"ll '|1|'*1""*j||”'1ri""JI llh.*ﬂ'qr'lil"lﬂﬂh'\rh'ﬂr'lh .‘h#ll |1|.1 ||'|qu“\1"¢'-‘|||'th{ II’H""LII'-,I' M " I-',, ik "vr."lrl‘“lﬁ'lli"'1ll~l|rl J"r‘ ]hfl'., A S | g na I T rac k

On Off

BW Hz #\BH 918 Hz

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

=% Agilent 16:13:28 May 28, 26812

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;13:56 May 28, 2012 Freq/Channel

#Htten 6 dB .I c Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;14:20 May 28, 2012 Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:14:39 May 28, 2012 Freq/Channel

B dBm Atten 16 dB " ™ Center Freq

PASS LIMIT1

2.28018006 GHz

StartFreq
2.27968000 GHz

Stop Freq
2.28068808 GHz
? CF Step

_ Fr _‘_.thu"f (N F.-.l'v.l'h{ *-ﬂ|frr.'1Iu.."-,.-ﬁl||-"|-'|'."-uJ'-,‘H..'-1'r-.-"-'l.'h-1'1r'ﬁ."pl-.'..'""P—ﬁ'|‘p'I'“l"J'II-J"4"'"-‘i"'|M'"1-'"‘|1-"I'H-??J‘t."‘g'l'l".-,llli'iw"‘.‘\-"r.# L'b-b\‘|I'ﬁu"“-'-r‘ﬂ.hl'ﬂa-..-l.ﬂ'l.r. 1 @ @ . @ [“j @ ['-_'] @ ['-_'] |'< H z
'S Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:16:45 May 28, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5  Agilent 16;15:380 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 26 dB " '8 Center Freq

oo | PASS LIMITL

2.38987500 GHz

StartFreq
2.38937500 GHz

Stop Freq
1 2.39037500 GHz

,r{-IIiIp'l,'n_J.,l'.'na'u'1'h-..llllllk{_}«,“x.q'rql'l.ﬂrp ) Jr-.,_,-ql.ﬁ‘rj‘pu“ﬂ"ﬁﬁm 'Ju'ﬁ,h‘t.-.nr [, '1Il"n'.'|}.Ull1'|p'h.*1-'fl|,.1l-"-"a'|.'-"-'n,“#‘b.""'lli'n,,,ﬁ',""u-alllf 'L.i}«,.r '**‘ui‘lpkﬂu,ﬁn"t CF Step
1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:15:49 May 28, 26012 Freg/Channel
Mkrl 2.416 7.
Attem28 dB 11.3 Wl Centerfreq

HMITL

{ 2.416956000 GHz

StartFreq
241645008 GHz

Stop Freq
2.41745008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16;16:08 May 28, 2012 Freq/Channel

Eef 18 dBm Atten 28 dB .' Center Freq

oo | PASS LIMITL

2.49235006 GHz

StartFreq
2.49185008 GHz

Stop Freq
2.49285000 GHz

A CF Step

Bua T T | e e "*Lh‘i""'fi.'h'v.‘.'.'-Mﬂt\*-"—‘n‘im’l”-f QUITIRR L E e e TR T T P e Fll 0e.000000 EH z
& uto an

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 2 @ A GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 16 1?' 2?‘ May 28 2@12

Hffwn.lH dB

1k
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;17:52 May 28, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB : 5 CenterFreg

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;18:18 May 28, 2012 Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMIT1

2.65000000 GHz

StartFreq
267950008 GHz

Stop Freq
1 263050000 GHz

e .a..-w;-.--.--'-'1-4'#*-"-'-"""-'—"' .y .h|'_|l_p‘_.—p—._-“.LUp"-.-?‘-\‘)ﬁf-'r."*"'H '-"-."-.-+a.n-+.--.4—'-+*l-u\.-.---.i'--4..u-'.-L-.-'n+~_.n._n-.._.Ar.\_._-.._.,.l‘.-,,_\r-.‘.‘_,‘_“ Y AP

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;18:32 May 28, 2012 Freq/Channel

Em #Htten 6 dB : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;18:51 May 28, 2012 Freq/Channel

PASS LIMIT1

7.23300000 GHz

StartFreq
7.23250000 GHz

Stop Freq
1 7.23350000 GHz

B letrh el fa.-*p'-'..p,|lb‘~,u'|~.l.-lebjl.N-,¥ ATl H\uln?,n,ﬂw,fw s i e, J"l.|*1"l-\1.'|.F}.lII-.H.\_._.'h-'|l"|.'I'III."11"'1..|I‘|-.v\"I_-\-‘._'{"-.}l\k'l'.'-'-;-'l ﬂ.“-‘uf C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;19:27 May 28, 2012 Freq/Channel

Ref -8 dBm #fitten 6 dB gl Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:19:46 May 28, 2012 Freq/Channel

& dBm #Htten 6 dB 3,97 : Center Freq

PASS LIMIT1

13.93256008 GHz

StartFreq
13.9320000 GHz

Stop Freq
1 13.9358000 GHz
'i.I'-—.—-."-L-'.-'-.I'1':-Fr1".:-1-l,-'ﬁ.4"rr-'-'r'-.}~1-,-'Hi"-.-'"'r4;.-.-'f-.'-.-"'-fu-.-ft"-'.»-J-.'j;--.-Hu-"rr‘r-‘-*1'-".I'LI‘“"-i-.»f'“*1"-'-'w-"J#.N"'-"I-'l-u'-ﬁ"v"'F4f"1‘.r"-"'H'h-"l“-*"l'""""""' CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:28:30 May 28, 2012 Freq/Channel

8 dBm #ftten 6 dB ] : 5;--.. CEﬂter Freq

PASS LIMIT1

16.37356006 GHz

StartFreq
16.3730000 GHz

Stop Freq
1 16.3740008 GHz

Irp'||.1,.l?.-.ﬂp,,llr.lr..| #I""u"""'.""""d " ‘-.,}'r. J'l....|'|..-,L,-H..,'-,.,,r_r,,.Ir,.,-.r_..ht.+-,,y,.-.,;.:-.x_...,.-. g b J.".b'*'- P NEY W TTRRT T e P P C F S t e
106,6000018 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:21:08 May 28, 2012 Freq/Channel

Ret -8 dBm #Atten & dB C7.040 ¢ 5;--. Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

=% Agilent 16:21:26 May 28, 2012 Freg/Channel
Mkrl 21.976 779 0 GHz
& dBm #Atten 6 dB : 4 dBm Center Freq

PASS LIMITL 21.9710606 GHz

StartFreq
21.9705008 GHz

Stop Freq
! 21.9715006 GHz

-'-"'F.Hr-t-'"'*‘-"-'."""-l"fi'"I'I-‘#1-.-'“I‘-I'"-.i'-'1.l|'\'""I"'ﬁ'r"1,'.-l'|-‘l"'...'"-'L'-.1'."H-"r'4‘ﬂ.-'".*'\1'n"1u'*‘1-.hJ||.r‘\-4"lr‘L-1'r-'-"'."|"h"ra--J"H"-'u‘i"'-.h'r"*-.l'l'-..J-h"'l""!"h'"nfi'ﬂ-du..-'lﬁ-'l"l."'n"l'-‘.l.h-

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:21:53 May 28, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB " Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:22:11 May 28, 2012 Freq/Channel

sdBn _ efwen 6B 42343 cbn [NSRCIRGE

PASS LIMIT1

264560000 GHz

StartFreq
26.4855008 GHz

1 Stop Freq

Mottt 'p-"|J""l'"lr-J".-'-Jp.l"u'|.-,P-'I-I"i‘-,.'-,~'d'"I-"'L‘n."-"1'I-"'-_+-"‘I'i'"'-\.--.-'i'-.A‘,'\lnFH\"l-i""l.r.-;"'.--*1'|||'.4.lu"|'-.‘n-'"*rr--rnr‘.'-'l.I"a'..'1_|+L-'-.i..1"-.1.-'-a'm-frr..*-.-'.r1_.J-.'1't'"f"'l1"'-\?.!-“:"“1«".-_.*# 2 B . 4 8 B 5 'a 'a 'a G H £

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5  Agilent 16:21:04 May 29, 2012 Freq/Channel

5 dBm Atten 10 dB R | Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

. Freq Offset
0.00000000 Hz

|
|
. d'li}"l‘h il | |
. I#*I lll‘ I.'|'\'||"-"{l1|'l ll | n yoR f | A i
WRIOETCE N TN YTINRR RS TNTWANNIN WM  Signal Track

On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

% Agilent 16:21:45 May 29, 2612

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:22:13 May 29, 2012 Freq/Channel

#Atten 6 dB .I N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:22:37 May 29, 2012 Freq/Channel

Ref @ dBm Atten 18 dB o B Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:22:56 May 29, 2012 Freq/Channel

A dBm Atten 18 dB .' 262 ¢ 5;--. Center Freq

PASS LIMIT1

2.28781006 GHz

StartFreq
2.28731000 GHz

Stop Freq
| 2.2883160868 GHz
e ,.-..,..,.*.,.1,.n,.;...,h-.-..-r-,-..-a..-.-'-.4'»:-,.'..L-..-».-"L....-.-'.-'lr-is.w~,-'--+.-ﬁ.-v».'-'--~*#..-Hu*h-h.'-~,vf'mm'.-'lnh-ﬁ-*..r'u.v [T PRI T, P C F s te

106,6000018 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

#Htten 14 dB

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:25:82 May 29, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:23:48 May 29, 2012 Freq/Channel

ef 4 dB Atten 14 dB | NYIE  Center Freq
i.lﬂ’r 4 dBm #Htten 14 dB dE e
g | PASS LIMIT1

StartFreq
2.35185000 GHz

Stop Freq
2.35285000 GHz

1

| {LI"]II,.!II'QL' I~.I!hI'1"IH'"'{'h*\I|"rH*"F'Ib*hrkl'lllr‘,".'ll’l‘ rl'.‘}‘hﬁﬂhlh H"I“. JI " -'-‘|||' 4||I.Jll.|l|'lﬁlijf|l|l_u ﬁ'"r ‘I“'q'q "JI‘*i,thq f' Ir‘-'uw'llllr ,ilkh th.'\- *'*'Iﬁ'ff"-"fr\""- HI‘.r-.lﬂ“"r K

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

356 @88 GHz
BH 1 MHz #UEBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

=% Agilent 16:24:07 May 29, 2612

Fi:e;.f 4 dBm #Atten 14 dB
tPesk ["PASS LIMITL

Report No: SYBH(R)002032012EB-8

Security Level: Public

Freg/Channel

Mkrl 2.431 @

111 M Center Freq
243030080 GHz

StartFreq
243030000 GHz

Stop Freq
2.43130000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:24:24 May 29, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB EERYEERR Y Center Freg

rek [ PASS LIMITL

2.458540000 GHz

StartFreq
243490008 GHz

Stop Freq
2.43590000 GHz
1

CF Step

e A e ey e g '-"».+-fr’l'1"|"""-J-.u.-'-iﬂ"J'-"‘*"*-"-4-’4'-'*aﬁ-’n‘n‘vﬂ"-"n.«a-*"-hf Lot e rot 186 FRARAEA kHz
Auta Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

- 2,485 488 @ GHz

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agﬂent 16 25 43 May 29 2@12

Hffwn-l” dB

1R
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:26:09 May 29, 2012 Freq/Channel

Ref & dBm Atten 16 dB Sy Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:26:27 May 29, 2012 Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMIT1

2.64000006 GHz

StartFreq
253950000 GHz

Stop Freq
2640500008 GHz
1
R | '--‘-."‘\-'?*'r-*a"-*d'*-*"l e L N Ly L R PR, SRR YT | C F S t e
100.080808 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 2640 BB 606 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:26:50 May 29, 2012 Freq/Channel

Em #Htten 6 dB : : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:27:08 May 29, 2012 Freq/Channel

3 dBr #fitten 6 dB . M CenterFreq

PASS LIMIT1

7.31000006 GHz

StartFreq
7.30950000 GHz

; Stop Freq
1||nl-|lr1“h4l||niﬁ||. II'|.-. » 1.'rluJ'1,*“1‘.'.-1,{.'-."'&"“‘!.,' !,l'l"""|,.l""|f1~‘|*l*"r{lll|_|llnilu‘ "i"‘*1l'Jrr"|U‘Il'I'l,"lI'w|.I‘Hﬂ'l,*‘”*llf'ﬂllﬁ.-"ll"'lullh ‘hl,qi,' J"rlﬂ'lh ‘Ilill'lnjhﬁfﬂm Hll1|||l"|,|l ! ? . 3 1 E‘] 5 E‘] @ E‘] @ G H £

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:27:43 May 29, 2012 Freq/Channel

Ref -8 dBm sAtten 6 dB EESSYORT | CenterFreq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:28:02 May 29, 2012 Freq/Channel

SdBn  fmen6dB 49151 din [NSCARRRE

PASS LIMIT1

14.30956006 GHz

StartFreq
14.3690000 GHz

Stop Freq
1 14.3100008 GHz

feate b A b P! !I'.'--.ru'n..f.l,..-‘-,-".J..-'I.-.l"1‘-.-'-'.';.l-.-.-.-.l-.-.-...,.~.,.1'\’I.'.‘N"...--'.'1-J"'.r-u-'FL,.Lw-..-a'-..frn-).rr-.l,L+1'k:Jrr.l'r?--]ra.._.».,-l-ﬂu}. C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:28:46 May 29, 2012 Freq/Channel

3 dBm #Atten 6 dB .I | : Center Freq

PASS LIMITL 17.83756006 GHz

StartFreq
178370000 GHz

Stop Freq
1 17.8330000 GHz

'-u"|J..|,\rJ.lﬂlip{'JkH,,Iq.-,fl_l.,H"J'\,.Ju-"...It-'N."H'I"I"l.|'|'||l,,'l.*.i.'-.ﬂ,f1'ﬂ_.n.h"AI".|-j..'|Il,|_+.-.'1.I_|'ﬂ|‘-"'-l"'1'l'fm-"L-LJ.-1-Jr",‘l.r'.‘h-"'idll-'ﬁ'u,v).lln'\ e g e i b Pl

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@8 B GHz

#JBH 1 MHz Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:29:24 May 29, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB YL Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:29:43 May 29, 2012 Freq/Channel

3 dBm #Atten 6 dB Center Freq

PASS LIMITL 21.6350806 GHz

StartFreq
21.6345008 GHz

Stop Freq
1 21.6355000 GHz

r-:-1"~Jr-.-*-.'-r-"'1"~1.-u-..'.r-m'-r-r~.~,-.'-4'|.-r‘,.-"u""'.r-1,.-f-1'-J-n‘-a“-'r-u".'"r--—‘n'u'-;"-r-'r,-1".'l.-I"-#41"b?l"-J'1-*J-.r'-.-*-..-.-ﬂJ"-1'u'rﬂ~“-'n"a'n‘-*n""ﬁir-""1-.1‘-"'1'-1'*'*-*J'r-..n“

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;38:09 May 29, 2012 Freq/Channel

Ref ~3 dBm #Atton 6 dB 52,469 B [N

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;38:27 May 29, 2012 Freq/Channel

8 dBm #ftten 6 dB : 5;--.. CEﬂter Freq

PASS LIMIT1

26.4955000 GHz

StartFreq
26.4950008 GHz

1 Stop Freq

_,..'f,.,1'l,ul-',*.,||ﬁ_,Jﬁ.1-+a.\‘_.-f1.1,l-,.-{14||.-.\,i.-,-1'l'|iIf|_r,"l,.'._..,a,J"IJ,_.'.l'-;-!l"'\-".'h'v.l,.‘.l..I,LIp.".'p’th'q‘q ‘|"..u'H-+l-l.|IIIr'..-"|'1.|‘1'*l"ri_,lh.*ﬁI"lihl_L-“_|'-.l,l..||'|'-".'f+|'|.'|-.-.|lﬁﬂl..ﬂlhﬁ_llr'ﬁl'ﬁ 2 B o 4 9 B E‘] @ E‘] @ G H =

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:58:58 May 28, 2012 Freq/Channel

5 dBm Atten 10 dB j CenterFreq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

| Freq Offset

1 B.EARBAREE Hz
. .\h‘ﬁh‘nl.l'.'{'q,_ A I" |

NP , i

TN e ||l'|l'lilhllh|l|| ‘-.-‘l"lrl".IIP|'-¢|Jh'IL'I"-'I h, "*'l"i‘r'H,r'.'I"'I"‘f'.r""lilﬁlll'll'!ﬁﬁf“ﬁ "'l"f".-.l"|*'l"-I1'j"'"'*'T"II'1".,'*k'"l'lu"""1"'l'||||"'“u'lll,.rh]|""' on Slgnal T ragfli

BW Hz #\BH 918 Hz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

% Agilent 15:59:48 May 28, 2012

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:09:08 May 28, 2012 Freq/Channel

#Atten 6 dB .I N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:09:32 May 28, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB S Iy | Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:09:51 May 28, 2012 Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMIT1

2.28001006 GHz

StartFreq
2.27951008 GHz

Stop Freq
22605180818 GHz
7 CF Step
o N B T At it oW L L MRV L RAPP 1060 ARGEAA kHz

£ Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@le & GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:82:57 May 28, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:81:42 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 26 dB " '8 Center Freq

oo | PASS LIMITL

2.36007500 GHz

StartFreq
2.35957500 GHz

Stop Freq

2.36857508 GHz
1

i 1 i'l-'-'h"l"'].ll b, |'h|l-'lﬁnr-.t ik p"'fL.-"‘ r.-‘,.l’r-,.\fﬁ" |1-"'-"I."' o I‘llﬁ*""" i""-'ﬂ'1"H.-"""'lll'.-'uillh'”f""‘l."“-' J"r"""I'*"|I-"-"-'-'h’lﬂ,l"'\'ﬂnni- J""‘,"J'-“u Jr ‘*I'I'r-'ll"\-.n"'fi i 100,08 g@F@ g tke|.|g

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

A75 BeH GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:92:01 May 28, 2012 Freq/Channel

y Center Freq
| 243250000 GHz

StartFreq
243200000 GHz

Stop Freq
2.43300000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

B B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:82:19 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 26 dB " M8 Center Freq

oo | PASS LIMITL

2.453885000 GHz

StartFreq
243535000 GHz

Stop Freq
2.43935000 GHz

1 CF Step
g A A e e d N IRY W LTI e ',I,..Li“' AR AR b Ay 10@.a8a808 kHz
& Auto Man
Freq Offset
B.EARBAREE Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agﬂent 16 @3 39 May 28 2@12

Hffwn-l” dB

1R
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:04:04 May 28, 2012 Freq/Channel

Ref B dBin Atten 10 dB RN CenterFreq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:84:23 May 28, 2012 Freq/Channel

A dBm Atten 18 dB .l ii". Center Freq

PASS LIMIT1

2.65000000 GHz

StartFreq
267950008 GHz

Stop Freq

1 2.6ER5AReA GHz
. T S | _.._.'.-.-._..5..1L.-,..-..-...-..._.-..-.-..-'.-'-._.l.r'\--.J._:2.r.'Jr-.-r----r-r-.-h—o.n-...-.~.'a,-'-‘.-.-ut.-.t.-.r._,..'a....|_ua.p_.-“._....\.-,_.,-..“.__._h. e bt
| ERr— LT e e CF Step
100.000008 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:84:45 May 28, 2012 Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:05:04 May 28, 2012 Freq/Channel

3 dBm #ftten 6 dB M Center Freq

PASS LIMIT1

7.310560006 GHz

StartFreq
7.31000000 GHz

Stop Freq

) 7.31100000 GHz
-1‘ﬁ"-+“n"«.P-1'"-*-'"n.-'*ﬂ'-‘*4'"+-~1'I'""¢f'l"r“-'r'-'""~J'M“*"f-«'i"-'\_r"-.u:1-'ﬁ"'-f--a“'l-'-'-'r-'--'n""l=*-'|'rr*"-'r1w"f||'--'i*H-'#'r’ﬂ-hn-'»-'ﬂ-"w-ﬂ' W Pt CF Ste

100.080808 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 7.310 500 @ GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:85:48 May 28, 2012 Freq/Channel

Ret -8 dBm #Atten 5 dB 59,15 '_;; Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:85:59 May 28, 2012 Freq/Channel

L R | YICp =t | Conter Freq

PASS LIMIT1

13.8775006 GHz

StartFreq
13.8770000 GHz

Stop Freq
1 13.8780008 GHz

‘-lh-'.-"p‘p]'ll*'JlI-'}h"|"..I’|ﬂ.-'-'h'|H‘k-.k-r-"".-"-'l'I'"-"I--.-Jl'r'-1‘-.'|'u)'Hn"‘-|'\'.-1‘.P#"I|'"'i|.-\H'I'..n'rﬁI-'|.M‘l.In.fl'.v'IIri"NIl“.-H?*,.r"I.ﬂ'-u'n'.,IIIJ"H.'p,.}v.-.\.kdll‘d._.-.ﬂ._.-.}f.'.. LN PR URRLY C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar @8 B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:06:42 May 28, 2012 Freq/Channel

sdBn _ efen 6B -49.30 dbn [NSUCIREGE

PASS LIMITL 16.6430006 GHz

StartFreq
16.6425008 GHz

Stop Freq
1 16.6435008 GHz

Fuahd I'In'In.a-\.'";-'II'4"hl"n--'l"'.-"ri"r*“"'q-'-e"'JI-1'I'T'-ai\"-.d'h*l'h.l-x-;.l‘.ﬂ.tﬁ%! ip.-\-;—-'|__I-'p'r.,.|H._.-.-.-'q.-.|‘p"'?‘|,J,l\""4F..'1-"'f-.-a'-.-1,-‘1"n.-.|L-'-.l'-'I'L.~1"t1'1-n"-"k-%:'l[a‘»"w.'ull'ﬁ-'l.h

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:87:20 May 28, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB _ Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:87:39 May 28, 2012 Freq/Channel

SdBn  sfmen6dd 4763 cbn [RCUCRRGE

PASS LIMITL 21.7040006 GHz

StartFreq
21.7635008 GHz

Stop Freq
1 21.7045008 GHz

'-l"rrr~,;h.-1-'p.n'-~.a-'la-r*'l'-'-._.,.'r.-tr'-*r--'-.-u.h;-r1.-'-1"~.r*r.-.'n,~;.-.‘ﬁ+.-'-‘-.-‘r-‘r-qh\n-:-"r"*4*..L-'-.-'l'l4.'.v-1.'.r*‘#‘-*-.r-'-J-1.~.'rh“rrw-'L-‘~a'l‘-.rr-'-,r..'r'n;'~'I.H'v*w-'u"-'-f-mn"n-'

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:98:05 May 28, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB RSP Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:98:24 May 28, 2012 Freq/Channel
Mkrl 25.42° /G
SdBn__ #Awen6dB  -43.005 dbm [[BNSAOCURENE

PASS LIMITL 25.42106806 GHz

StartFreq
25. 4205008 GHz

1 Stop Freq
254215008 GHz

J'|.-.J.J-J-,.-.~1'|'r"f 'vr"|'|'yl'-J"-a“'J'-JL"II-‘.F'1.l-'ﬂ'I.-'r.k-.-'i'l"#4'"'T'-'I-*‘1.*1.“l-'h'p"r1-.-‘|"-'-'l“1'I"h?'"‘l"-'f'-"L-u'4'-'u'i'q‘l'u"-'r+~.-"u")-1-'-f '#ﬁr.-._r-L-'..-'-'t-fi,-id,m..k-.n'.f RN PR

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

| Signal Track
On Off

#JEH 918 Hz

Cupyrlght 2000-20087 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

% Agilent 16:33:06 May 29, 26812

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16;33:33 May 29, 2012 Freq/Channel

#Htten 6 dB .I SN Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;33:57 May 29, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB SRS | Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5  Agilent 16:34:16 May 29, 2012 Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMIT1

2.28781006 GHz

StartFreq
2.28731000 GHz

Stop Freq
2.28831000 GHz
1
.'~|.-J.»._.q"._.,».—;-..i.uru'41«—4ﬂ.«'m*-.+-'r»1'n-’-.»-'i-«-'-.-'-.-\-~'-"v'-"-'-+'~*-J-"’**--'-"I‘*-‘-iJ'-t'-'--"‘--1—-'“-a‘r~‘+'ﬂ'n-'-'H-*'L-'F*-*w*'-.-'v-v--'r----3.-.-J.u-*-h--.u~ﬂ'~.-#-.-.ﬂ— CF Ste
100.080808 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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